	Medication
	Route
	Dosing
	Cautions

	Lidocaine
	Transdermal
IV
Trigger point
	1 patch (max 3)
1.5 mg/kg 10 min
1% 3-5 mL
	
Cardiac hx


	Ketamine
	Intranasal
IV
	50 mg (100 mg/mL)
0.2 mg/kg (10 mg/mL)
	PTSD

	Dicyclomine
	IM
PO
	20 mg
20 mg
	IM only

	Haloperidol
	IV
	2.5-5 mg
	Prolonged QT

	Ketorolac
	IV
IM
	15 mg
30 mg
	Renal failure

	Prochlorperazine
	IV
	5-10 mg
	Pregnancy

	Diphenhydramine
	IV
	12.5-25 mg
	Drowsy

	Magnesium
	IV
	1 g over 1 hr
	Hypotension

	Dexamethasone
	IV
	8-10 mg
	IVP slow

	Sumatriptan
	SubQ
	6 mg
	Cardiac hx




